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PARTS LIST
DNV40ON
‘DNV40P
Part Hem
Description No. No.
Insulation, Cabinet Back ... ......ouiiennn 070541 53
Cabinet Assembly Complete 100896 54
Insulation, Cabinet Top 070510 55
Insulation, Sides (Right and Left Sidey . ..,...... 070511 56
Shield, Botlom Plenum .............c0veeennn... 280498 57
Screw #8 x 3/8 Black Oxide {2 Required) 121520 58
Nameplate ... i 180425 59
Screw #8 x 3/8 Gold Head (3 Required) .......................... 121467 60
Front Grill Assembly ................... 61
Thermostal «avereenenennennnno ..,
Screw ¥6 x 3/8 (Flame Probe) §2
Flame Sensing Probe ................cooioi 63
Screw #6 x 3/8 (2 Required) (Glo-Bar Retainer) ...,
Retainer, GIo-8ar.....................ocioil L B4
Screw K8 x 3/8 (2 Required).. 85
Ooor, Burner Access. . ........ 86
Screw #10 x 1 /2 (4 Required &7
GlassDisc.......oou ... T 68
CoverPlate ................. 69
Gasket. Burner Access Door .. - 70
Glo-Bar ........ ...l 7
Gaskel, Ignitor €paced,. ......... ... 7
Gasket, Glo Bar............. I
-Bushing with Terminats. .. .. .. : 71
Gasket, Radiation Shield Front ... ... ... ... ........ 070607 75
Combustion Chamber/Radiation Shieid Assembly 020982 77
Clamp. Wire (2 Required).................._.......... 061663 78
Screw 810 x 3/8 (2 Requited) _._............ 121252 79
Screw #10 x 3/B (2 Required) -, . . 121252 80
Limit Switch..................... . 230560 81
Bracket, Modute Board Mounting 062563 82
Screw #8 x 3/8 (2 Required).._............ 120158 82
Spacer Panel (4 Required). .. ... e, 121632 84
Module Board..,................ e 230954 85
Screw #6 x S/8 (2 Requited)..._........_........... ... 121357
Screw K10 x 3/4 (4 Required - 2 Per Exhaust) .. .......ooomenn 121224 86
Gasket, Exhaust Tube (2 Required - 1 Per Tube)eseevaeena. . 070537 87
Screw ¥6 x 5/8 (2 Requited}. .................. 121257 88
Screw ¥10 x 3/8 (2 Required) .... .. 121252 89
Screw #6 x 1/2 {2 Required)........ 121372 90
Terminal Block .................... 231144 91
Relay. Time Delay . . . ... 230625 92
Transtormer Assembly 231164 83
Screw #8 x 3/B (2 Required).... ... 120158 94
Bracket, Transtormer and Relay Mounting . 062837 95
Screw %10 x 3/8 (3 Required) ........... 121252 96
Clamp, Wire 5/8" Diameter (5 ReUITET) < iverniar e, 062694 97
Screw #10 x 3/8 (3 Required - Chamber to Radiation Shield)......... 121252 98
Bushing, Strain Relief (2 Required). ........coeeeeorn 230555 95
100
101
102

Par
Deacrption MNo.
Screw #3080 x3/B8(2 RequIred) ... ittt e 121252
Cover, Junction Box

Screw ¥10 x 1/4 {2 Required - Chamber to Radiation Shield Botiom}.. 121577

Nut, 10 - 24 Hex {4 Required - 2 Per Burner) 120717
Burner Assembly. Lelt..... . 010621
Burner Assembily, Right . .. 010622
Gasketl. Manilold _...._... 070591
Manifold Assembly . ................ ... ... 170791
Oritice. Main Burnes - LP Gas Only {2 Required) .. .................. 180188
Orifice, Main Burner - Natural Gas Only (2 Required) ................ 18089
Screw RIOX 1/2 (6 ReQuired) ...oooovveneen o 121388
Valve (LP Gas Only) .......... 160822
Valve (Naturat Gas Only) .... 160821
Street ENS0° ............ ... 170012
Pipe Gas Inlet ... oii 170687
Screw MI0 X L/2 Lo e 121388
Clamp, GasinletPipe ...._...... .. ................. 062180
B0 o, 170082
Gaskel. Combustion Air Cover .. .................... 070570
Serew M0 X 3/8 uanie 121252
Wheel. Roomn Air (CW Rotalion) .....oo.oo. oo ... .. 350088
Housing. Room Air Biower (Leh Side) ......._..._ ..., 390328
Nut 10 - 24 Hex Keps (3 Requirea) ..., 120717
Screw #10 x 3/8 (4 Requwed) ......... 121252
Fastener, Tinnerman (2 Requireq) ... ... .. i2iesi
Microswitch Assembly ... ... 230681
Screw #2 - 56 x S/B (2 Required) .. ........ooouiiino 121247
Gasket. Intake Tube ... ..ooiavinininna i 070537
Screw #8 x 1/2 {} Reqa -Capacitor Clamp 10 Combustion Air Housing) 120615
Combustion Air Cover Assembly .................................. 390208
Screw #10 x 1/2 (3 Required) .................... e iaeeenes . 121388
Gasket, Combustion Air Crossover .. .................. 070420
Housing, Combustion Air and Motor Cover Assembly 390318
Screw #10 - 24 x 1/2 (2 Required} . 121227
Bushing. Universal ........................ .. 070362
Gaske!. Combuystion Air Housing ............_.. 070408
Screw #8 x 3/8 (10 Required) ...... e et eeeneraeaieaen 120158
Clamp. Wire. .. ... . i e 061663
Capacitor ................. 231036
Clamp, Capactior . 062681
Boot. Capacitar.............. 231231
Bushing. Motor {2 Required) .. 070563
Mowar ... e, 231136
Brackel, MOIOr Support .. ... ... . 062307
Nui 10 - 24 Hex Keps (2 Required) .............. 120717
Gasket. Motor 070165
wneel, Combustion A ... .. 350085
Screw 710 x 3/8 (3 Required) ...... 121252
Housing. Room Air Biower (Right Side; . 380201
Wheel, Room Air (CCW Rotation) . ... .. 350087

Valve. Manual Snut-Otf (NOUSROWR) ... 160554,
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Cabinet Assembiy
DNV40N
DNV4QP

Blower Assembly
DNV4O0ON
DNV40P
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Burner Assembiy
DNV4O0ON i
DNV40P

Chamber Assembly

DNV4QN
DNV40P
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